REVISIONS

ZONE

REV

DESCRIPTION

DATE

APPROVED

est Load

3/4* A36 plate
w/full penetration weld
throughout

3/4" A36 plate
w/full penetration weld
’/ throughout

R

2-1/4"-

3/4° filet A4 /

00,000LB WLL,

6 in length minimum N \ SEE NATES
Load Test to 110,000LEB ot 14-in from pin.
11} 60 ASTM AS72 Grade 5
A -~ \\
N\

SN l
/ \-\ Rt 125¢ K

]/ /‘
\ ASTM AS00 Grade C 1%
\ / Structural tukin

N P
— T -~~~ — ]
\ H z Rl%/ !‘ 123 1
e 75 i) 5€3 ‘ \ 143
77 32
7% -—5— —/\ 2 \ 32
R7%5 / /
<_135°
NOTES: |
Detail A

1. All welds ore made from /0,000-psi low hydrogen electrode or equiveloant, and full penetration, except as noted.
2. Flate plate can be flame cut,
3. Cut flat plate to size and grind to fit in hollow section keeping as tight as possible,
4. Weld a minimum of six inches inside tube before capping inkoard end as indicated.

, -
O. Verify all dimensions.
6. Preheat weld area to 3/35F. FOR MOBILE UTILITIES SUPPORT EGUIPMENT

1500 KW EMD UNITS ONLY
/. Must not extend more that 14 inches from center of pin to edge of skid., IR T —
D M1
SCALE Nonhe SHEET 1
7 6 5 4+ 4 3 2 1




1ST LOHER
LIMIT SWTCH

Hi<

SH

200 LOWER
LIMIT SWITCH

.<-_

26 1/2
TLIED HCT,

SECTION THROUGH
MAN WHEELS

LFTING L6
(BY CUSTONER)

34 38) 53

mn
t

==

=)

=3

- ﬁ““4*““4““““““““““““J
A

TACK WELD
AT ASS™Y.

F —=

765\
&
414 } N
~— 9 —u }
I
| g///ﬁ)
4'*7” I
s ! @@
8-9 1/2 ;
04 HoT |
I
I
I
I
I
I
l
27 !
. I
A l
33 1 L }
38 s I
2% I -
T\ | cow ket |
{"I
e

I

P

12 7/52

-
-

7 J/J

OL LEVEL

38 1/4

I©)

REMOVE WHEN FILLING,
Oit. OVERFLOWS WHEN
FULL,

41 12

SECTION=-A~A

B

TORQUE
FTLBS.

HAND PACK BEARING
IN GREASE AT ASSEMBLY

PRELOAD BEARINGS,
LOCK SCREW TO 25

Ol ORAIN

BOTIOM VIEW OF

BEA

RING FADS

P
26 /f 6

48 1/2 ST,

NOTES:
POWER REQMT.
HOIST SPFF2
OIL CAPACITY
JACK SCREW LUBE.
LUBE CHECKLIST —
JACK WEIGHT

FOR BILL OF MATERIAL SEE T—100291

,,,,,,,,, SEE MOTOR NAMEPLATE (460/3/60 STD.)
~ G MIN.

— ~35 GAL(SUPER CYL 600W OIL)

~2.5 LBS MOBIL MOLYGREASE 52

— OWG T—72847

3,000 155,

THRUST.
/

i}

3T |

5
<
s

SECTION THROUGH
STEERING WHEEL

MOUNT BRGS. FACE TO
FACE AS SHOWN

QB

NS\Z77z1

THRUST

%210V

"SERIAL No.” STAMP ON TOP
OF GEAR CASE BETWEEN
FLANGES, 1,/2" H. LETTERS.

14 5/16—w)

1 F-14-07

o
R

s o

s tor_ens

UNDER 15" Tver

AL TR RACAIRED TIRERSTIRS T TTRERYISE NOTED
s s sl v e shealecent iauiin
X 754

SECTION—B ~B

© mas 17 /4

r a

v (© REM._IND. LIGHT

T
GIvEn 70 TrREs PLACES

2| 3-28-07 ¥

Eir T ET E¥o

GIVEN T TVl PECIMeL PLACES OR LESS

% o e
ansstondg ol 0 vl 0 send cotieity -
e domotsgs o st

™ GEN [ ARRANGEMENT OF
25 _JON PORTABLE ELECT.
JACK — MODFL_MA”
(SPECIAL_LIFTING BRACKET)
5 MODIFIED LIFTING BRACKET d&
37507 "/\’UNI' BEARING PAD EXTENSIONS)|

e DK

and in o way lo AL AGES

D b T

FOR UNRACAINET TIRENSIONS
DR to” ovER is”

of WHING CORPORATON. v

0% g
RERDVE SURRS D BREAK AL SHAFE CORIERS.

e U—106162

SNE ] 210"




@

PART # DRG. No. | QTY DESCRIPTION MARK PART # DRG. No. | QTY DESCRIPTION MARK PART # DRG. No. | QTY DESCRIPTION MARK
3521020 | U-100029-C| 1 | DETAILS MAIN FRAME 1 0261500 1 |3/8 X S5/16 STR. KEY 2 ROE. 45 0278840 1 |CLOSURE - MOELLER #52003 82
3521590 | S-567S1 1 | HANDLE 2 0410700 1 | 76T RC40-2 DBL.WIDTH SPROCKET| 46 T074200 T-74200 1 |CONTROL MTG. BRACKET 83
3522530 | R-25883 1 | BEARING WASHER 3 0296160 6 |S/8 X 2 1/2 HEX HD CAP SCR 47 U-106163 1 |SPECIAL LIFTING BRKT MODEL ‘MA‘| 84
3521120 | S-19119 1 | BELL CRANK 4 P069430 6 | S/8 LOCKWASHER 48 0420670 1 |ALEMITE RELIEF FITTING #47200 85
3521110 R-25898 1 | BELL CRANK SHAFT S 3523190 | s-1918 1 | WORM 4 1/8 PD. 1 1/4 P. 49 SEE ELECTRICAL B/M 1 |MOTOR & BRAKE 86
0262060 1 |1/2 X 3/8 STR. KEY 5 1/2 RBE.| 6 3520620 |R-S51065-C | 2 |GASKET 1/32 NEOPRENE 50 P093200 3 |1/2 x 2 SQ. HD. CP. SET SCR. 87
0427950 1 |OIL SEAL - C/R #52488 7 3521750 | R-25885 1 | BEARING HOUSING CAPSULE S| SEE ELECTRICAL B/M 1 |MOTOR & BRAKE 88
0420300 1 | THRUST BRG, ROLLWAY #AT-730 | 8 3521740 | R-25884 1 | BEARING RETAINER CAPSULE 52 $-83453 1 |PIN 89
0420700 1 | RADIAL BEARING SKF 215J 9 P016040 2 |3/8 - 16 X 1/2 CUP PT SET SCR| 53 3852180 | T-38508-C| 1 |FRONT PAD SUPPORT 90
3522050 | R-48194 1 WORM GEAR 15 1/8 P.D. 38T 10 3848220 2 BUSHING 1 7/8 X t 1/4 X 075 54 3852210 | T-38508-D| 1 |FRONT PAD SUPPORT o1
0291840 1 | 7/8 X 7 LG, HEX HD. BOLT 1 0428000 1 | OIL SEAL - C/R #23779 S5 0263220 |S-77031-C | 1 |25 TON CAPY. NAMEPLATE 92
1 | CLAMPNUT - #CNB-15 12 0423960 1 | LOCKWASHER - #w-13 56 1 |1/2 X 3 1/2 COTTER PIN 93
3521320 | R-25890 1 | COVER 13 0423950 2 | LOCKNUT - #N-13 57 o
0295750 8 | 1/2 X 1 LG. HEX HD. CAP SCR. 14 0421380 1 | BEARING - MRC DULPEX #7213-D | S8
15 0420560 1 | BEARING - MRC #208S 59
0262070 1 | 3/4 X 5/8 STR. KEY 2 7/8 16 0275150 1 |RET. RING - TRU-ARC #5100-156 | 60
T-72191 1 | MOTOR MOUNTING PLATE 17 P013700 2 |1/2-13 X 1 CUP PT SET SCR 61
T-72202-K| 1 | 3 15/16 DIA. JACK SCREW 18 3521780 | S-80360 2 | WHEEL AXLE 62
3522010 | S-77028 1 | BEARING HOUSING 19 042127€ 2 | RET. RING - TRU-ARC #5160-125 | 63
0421700 1 | ROLLER BEARING D210-28 20 64
0276750 6 174 ALEMITE FITTING #1627-B 21 0296160 4 S/8 X 2 1/2 HEX HD CAP SCR 65
0296140 2 5/8 X 2 HEX CAP SCREW 22 P048050 4 5/8 HEX NUT 66
23 P069430 4 5/8 LOCKWASHER 67
P069430 2 S/8 LOCKWASHER 24 P048870 4 5/8 CUTWASHER 68
S-80480-C| 1 | PROTECTIVE BOOT ASS'Y. 25 3523050 1 3/8 X 2 PIN (CUT TO SUITY 69
35e15e0 | s-19117 1 JACK NUT - BRONZE 26 3521280 | R-25899 1 STEERING WHEEL FORK 70
3521200 | R-42020-G 1 | WASHER - BRONZE 27 3520160 | |12 DIA WHEEL 1* SHAFT, 2 3/4 |
THD. AEROL #AIRS-12-R-08 COMP,
3369250 | U-84098 1 | LIMIT SWITCH ARRG'T. 28 3521770 L | STEERING WHEEL PIN -
3521240 | R-34169 L | LIMIT SWITCH TRIP 2% P004770 | R-26518 2 |3/16 X 1 1/2 COTTER PIN 73
0261980 1 |1/2 X 3/8 STR KEY 1 1/4 LG, 30 048850 2 |1* CUTWASHER 24
Po4s860 2 | 7/8 CUT WASHER st P093200 3 |1/2 X 2 SQ. HD. CUP PT SET SCR| 75
5521260 | T-73964 ! | CHAIN GUARD se 3521290 | R-35101 1 | COVER PLATE 76
2528280 | Reeeswont] 1 | BELL CRANC 3 1 | 0295300 6 |5/16 x e HEx D caP scR | 77 | JACK GENERAL ARRANGEMENT DWG. U—106162
3522240 | R-26500-D 1 | BELL CRANK 34 069410 e |5/16 LOCKWASHER 28
0410530 L | 16T RC40-2 DBLWIDTH SPROCKET| 35 0275040 1/8 | PERMATEX #2-SOFT SET (TUBE> | 79
0295480 4 3/8 X 1 1/4 HEX CAP SCREW 36 3500870 2 %—%DDIQ'E%HLEE,;LAI{;_/SO_S&-‘:B (E;D?«/f 80
P048470 4 | 3/8 LOCKWASHER 37 SOLLER CHAIN BRCA02 — L/o" P
0261570 2 |1/2 x 3/8 STR KEY 3 1/8 RBE.| 38 0410800 1 122 PITCHES W/ CONN LINK | ©F
0277050 1 |cLosure- TERNSTITE MAFLG. 39
0265830 L[ 3/4 PIPE PLUG #0 T TTH07 T o o ey o iy coir | e B AT | oy " BILL_OF MATERML FOR
41 © wAS 5 L6, Semoton of NG CORPORAON a1 S — i 53— B Al T
1100298 ! | BOOT BRACKET 42 Tg = jfgé—/gi [ﬁ” ,,[m[b mf”d”;“’f”i«;;ﬂ@’fd . V;ﬁ — T“;iéjfj“‘““ ’l’“mi:;: e | (HODIFIED _LIFTING BRACKET &
This drawing is issued only upon the GIVEN TO TwD DECIMAL PLACES DR LESS ORMN B PK SALES OROER N0. 42705
0262630 1 |1/4 X 1/4 GIB KEY 3 :: g%%%%:ﬁéﬁ:%%&% " —y—uﬂgiggfwwm D'Mngc}ffé' Afjﬁim e R FRONI]L'QELM‘TSWO[;,%S/;NS
REMOVE Bu—l—m AND BREAK ALL SHARP CORNERS SCAE 1" =1" PROJECT No. T75351.01




